
Council Agenda – November 27, 2023                                                                        Page 1 of 2 

 
THE CORPORATION OF THE TOWNSHIP OF SOUTHWOLD 

 

                                   - A G E N D A - 
                                                 Monday November 27, 2023 
 
                                           REGULAR MEETING OF COUNCIL 
                               7:00 p.m., Council Chambers, Fingal/Via Video Link 
___________________________________________________________________________ 

 
1. CALL TO ORDER  

 
2. ADDENDUM TO AGENDA 
 
3. DISCLOSURE OF PECUNIARY INTEREST 

 
4. ADOPTION AND REVIEW OF MINUTES 

(a)   Draft Minutes of Regular Council Meeting of November 13, 2023 
[...]
There were no additional Health & Safety issues identified during the second quarter. The annual Health 
& Safety Inspection was completed on May 16th, 2023. No issues identified.  
 
THIRD QUARTER: 
There were no additional Health & Safety issues identified during the third quarter.  
 
SECTION 6:  GENERAL MAINTENANCE 

FIRST QUARTER: 

JANUARY 

24: Operator worked overnight to monitor pressure in Southwold distribution system during St. Thomas 
repair in their system. 

 
FEBRUARY 

10: Gerber Electric at Shedden Re-Chlorination Facility to set up temporary phone line to auto-dialer. 

 
MARCH 

03: SCG Flowmetrix onsite for annual flow meter calibration at re-chlor. 
 
SECOND QUARTER: 

APRIL 

20: Gerber replaced phone line to Rechlor autodialer. 
 
MAY 
02: Dielco onsite to inspect PRV valve in Union and McDiarmid PRV chamber. They changed the outlet 

pressure gauge. 
04: Dielco onsite to further inspect/troubleshoot PRV valves in Union and McDiarmid PRV chamber and 

John Wise and Fingal Line PRV chamber. They changed the outlet pressure gauge in the John Wise 
and Fingal Line PRV chamber. 

09: Onsite with Elvis from Hawkins at the John Wise and Fingal Line PRV chamber to look into power 
issue. 

11: Dielco and Syntec onsite to cleanout pilot systems and set operating pressure setpoints on PRV 
valves in Union and McDiarmid PRV chamber and John Wise and Fingal Line PRV chamber.  

17: Changed ¼” leaking compression fitting on Cl board in Rechlor, used new spare. 



  

Southwold Distribution System, Operations Report  Page 7 

24: Hawkins repaired electrical to John Wise and Fingal Line PRV chamber. New sump pump was also 
installed. 

 
JUNE 
01: New service tap installed by MEMME for house on Clinton line for remainder of water main shut 

down. 
08: Aquafix onsite to repair hydrants at 39735 Shady Lane Cres and 9859 Ford Road. 
09: Aquafix replaced hydrant at 10545 Sunset Drive. 
14: Replaced membrane cap on inlet Cl analyzer. 
 
THIRD QUARTER: 

JULY 

14: Found a fuse in electrical panel CFP1 clicking repeatedly with a red light, Hawkins electric onsite. 
Hawkins said the reason CFP1 is clicking is because something in the PLC is telling that pump to run, 
even though pump is not turning on when it’s telling it to. System is fine over the weekend as it is 
still operating normal. Will find electrical panel drawings next week and discuss further actions with 
ORO. 

 
AUGUST 

No maintenance was required for this month.  
 
SEPTEMBER 

07: Aylmer Glass onsite to replace windows at Rechlor. 
20: On-site at Clinton line and sunset to witness backflow preventer install to fill new water main. 
21: On-site at Clinton and Sunset to witness pressure test for new water main 
 

SECTION 7:  ALARM SUMMARY 

FIRST QUARTER: 

JANUARY 

No alarms reported for this month. 
 
FEBRUARY 

09: Received call from SOM to go investigate a leak at 5519 Jones Rd. Customer water line had come 
loose from curbstop valve. Kevin Goodhue assisted with repair and Streib excavated.  

09: Responded to watermain leak at 12343 William Street. Kevin Goodhue onsite for repair and Streib 
excavating. Repair was made to “T” off watermain for community center service line. 

18: Received call from Paul with Southwold to shut off water at 39914 Shady Lane Crescent. Curbstop 
barrel was bent and could not shut off water. Kevin Goodhue repaired after weekend. 

23: Received alarm for power outage at rechlor facility, arrived on-site, took free chlorine residuals. 
Utility power was restored 2 hours later. 

 
MARCH 

23: Received call from spectrums for high cl alarm now normal. Alarm is now normal and will check on 
site first thing in the morning. Operator reduced stroke on chlorine pump. 

 

SECOND QUARTER:  

APRIL 

No alarms this month. 



  

Southwold Distribution System, Operations Report  Page 8 

MAY 
28: Alarm for power outage at Rechlor. Hydro One was called and repaired hydro equipment on pole 

out front. 
 
JUNE 
10: Alarm for inlet Cl low now normal. Operator performed site check. Due to possible power flicker. 
13: Alarm for inlet Cl low now normal. Operator performed site check. Due to possible power flicker. 
 
THIRD QUARTER:  

JULY 

02: Received alarm call from Spectrum for Rechlor inlet Cl low, now normal. Preparing to head to site. 
Everything appears okay and normal at Rechlor. Flushed both analyzers. Inlet Cl analyzer reading 
1.08mg/L. Tested grab free Cl sample and got 1.11mg/L. Acknowledged alarm on Dialer. 

06: Received call from spectrums for low inlet chlorine now normal, prepared to head to site inlet 
analyzer reading 1.01 ppm took grab and tested 0.98. Everything appears to me running normally 
possible power flicker.  

14: Received alarm call for high chlorine discharge outlet chlorine level now back to normal, confirmed 
with handheld. 

16: Received a call from Southwold employee that a customer called them reporting a neighbour didn’t 
have water to their home. spoke with homeowner, says he hasn’t had water since yesterday 
morning, tried operating curb stop to check for flow, listened for leaks couldn’t hear anything, 
looked around yard for any signs of possible leaks also couldn’t find any. Spoke with Kevin from 
Southwold, he will come to address tomorrow with plumber to check water meter for possible 
issues. 

17: Received alarm call for high outlet chlorine found outlet chlorine analyzer now reading in normal 
range, cleared alarm, confirmed CL reading with handheld. 

 

AUGUST 

10: Received call from Spectrum for channel 1 alarm low inlet chlorine now normal. Inlet analyzer 
reading 0.91ppm and tested 0.94ppm outlet reading 1.18ppm. Also received another alarm from 
another site in area at the exact time this one came in. Alarm most likely from power flicker. 

17: Received alarm call for Rechlor inlet Cl low now normal. Likely due to power flicker as heavy storm is 
moving through area. Inlet Cl analyzer reading 1.09mg/L, tested 1.07mg/L on handheld colorimeter. 
Outlet Cl analyzer reading 1.20mg/L, tested 1.24mg/L. 

21: Received alarm call for Rechlor outlet high Cl now normal. Preparing to head to site. Outlet Cl 
analyzer reading 1.04mg/L. Verified with handheld and tested 1.00mg/L. 

23: Received alarm call for inlet low chlorine, leaving to site. Arrived onsite, site has power, alarm likely 
caused by storm and power outages in area, checked CL analyzers all looks good. 

28: Received call for emergency locate on Grand Canyon Road. Arrived on site and completed locate. 

 

SEPTEMBER 

01: Received call from Southwold for emergency locate at 35035 Lake Line. After looking through 
drawings found main was on other side of the road. Notified contractors it was ok to start dig. 

15: Received alarm call for outlet high chlorine, preparing to head to site. Arrived on-site, chlorine level 
was out of high alarm.  

21: Received call from Southwold about a leak complaint going into someone’s basement. Spoke with 
home owner and he explained to me that he believes the leak is coming from just outside the 



  

Southwold Distribution System, Operations Report  Page 9 

foundation of the house. I explained that the leak is on his side of the curb stop and that it is his 
property but I can shut off the water at the curb stop to stop the leak for now and he agreed. 

22: Received alarm call for low inlet chlorine, arrived on-site, chlorine level is normal, possible power 
flicker, reset alarm and put pump 2 back in duty. 

23: Received call from southwold asking to turn water back on at 37210 fourth line. Arrived onsite and 
was in contact with home owner. He had me turn water on but the fix did not work and had me turn 
water back off. 

 
SECTION 8:  COMMUNITY COMPLAINTS & CONCERNS 

FIRST QUARTER: 

On March 17th a resident complained of low pressure. The pressure was monitored upstream and 
downstream by the operator with no fluctuations observed. It was determined that a pressure reducing 
valve inside the resident’s house was the cause and it was replaced. No further inquiry required. 
 

SECOND QUARTER: 

On May 3rd a resident complained of a blown hot water tank due to high pressure in the system. The 
pressure reducing valve inside the resident’s house was replaced. No further inquiry required. 
 
THIRD QUARTER: 
There were no community complaints during the third quarter. 
 



 

 
 
 

Talbotville Wastewater Treatment Plant 
Operations Report 
Third Quarter 2023 

 
Ontario Clean Water Agency, Southwest Region 

Vitaliy Talashok, Sr. Operations Manager, Aylmer Cluster 
Date: November 8, 2023 

  



 
Facility Description 
Facility Name:  Talbotville Wastewater Treatment Plant 
Regional Manager:  Dale LeBritton - (519) 476-5898 
Senior Operations Manager: Vitaliy Talashok - (226-378-8986) 
Business Development Manager: Robin Trepanier - (519) 791-2922 
Facility Type:   Municipal 
Classification:  Class 3 
 
Service Information 

Population Serviced:  125  

Capacity Information 

Total Design Capacity:  500 m3/day 
 

 Design 
Values 

2021 Flow 
Data  

2022 Flow 
Data 

2023 Flow 
Data 

Average Daily Flow (m3/d) 500 84.6 152.1 189.9 
% of Average Daily Design Flow - 16.9 30.4 38.0 

Peak Flow (m3/d) 1000 319.0 432.4 399.0 
% of Peak Design Flow - 31.9 43.2 39.9 

 
 

Design Flow 
(m3/d) 

2023 
Average 

Daily 
Flow 

(m3/d) 

2023 % 
Capacity 

Design 
Peak Flow 

(m3/d) 

2023 
Maximum 

Daily 
Flow 

(m3/d) 

2023 % 
Peak Flow 

January 500 181.2 36.2 1000 270.0 27.0 
February 500 166.2 33.2 1000 291.8 29.2 

March 500 230.9 46.2 1000 360.0 36.0 
April 500 235.6 47.1 1000 399.0 39.9 
May 500 194.0 38.8 1000 242.0 24.2 
June 500 131.3 26.3 1000 150.5 15.1 
July 500 185.0 37.0 1000 251.8 25.2 

August 500 163.2 32.6 1000 188.3 18.8 
September 500 149.4 29.9 1000 176.0 17.6 

Annual Average - 181.9 36.4 - - - 
 

Operational Description:  

The wastewater is screened through a mechanically cleaned fine screen and discharged to the aeration tanks which operate in 
series. From the aeration tanks, the wastewater flows to the MBR tank(s) which operate in parallel. Supplementary treatment is 
provided for phosphorus removal and pH adjustment. Alum is utilized for phosphorus removal and Sodium Hydroxide is used 
for pH adjustment. The final effluent from the MBR tanks is discharged to the ultraviolet (UV) disinfection system. The final 
effluent flows from the UV disinfection system to Dodds Creek. 
 
  



CLIENT CONNECTION MONTHLY CLIENT REPORT 
 
 

Facility Name:  Talbotville Wastewater Treatment Plant 
ORG#:  1536 
 

SECTION 1:  COMPLIANCE SUMMARY 
FIRST QUARTER: 

There were no compliance issues to report during the first quarter. 
 
SECOND QUARTER:  
There were no compliance issues to report during the second quarter.  
 
THIRD QUARTER: 
On September 4th, at 09:30 the MECP and Spills Action Centre were notified verbally of a spill of raw 
sewage that had occurred. Approximately 2m3 was discharged and was later removed by vacuum truck. 
It was discovered that the PLC had failed which resulted in the plant not processing the wastewater and 
thus backing up in the system. Written notification was provided on September 5th.  
 
SECTION 2:  INSPECTIONS 
FIRST QUARTER: 
There were no MOL or MECP inspections conducted during the first quarter. 
 
SECOND QUARTER:  
There were no MOL or MECP inspections conducted during the second quarter. 
 
THIRD QUARTER: 
There were no MOL or MECP inspections conducted during the third quarter. 
 
SECTION 3:  PERFORMANCE ASSESSMENT REPORT  
The average daily raw flow in 2023 so far is 181.9 m3/d. This is a 19.6% increase when compared to the 
average daily flow in 2022.  The chart below shows the monthly average flows so far for 2023, compared 
to the 2022 average daily flows (Chart 1).   
 
Chart 1.  Raw flows for 2023 compared to 2022 



 

The average daily effluent flow so far in 2023 is 195.2m3/d.  This is a 58.3% increase when compared to 
the average daily flow in 2022.  The chart below shows the monthly average flows for 2023 compared to 
average daily flows in 2022 (Chart 2).  

Chart 2.  Effluent flows for 2023 compared to 2022 

 
 
Raw samples are taken on a monthly basis following the ECA requirements. The table (Table 1) below 
shows the raw sample results compared to the design objectives. Design objective exceedances are 
highlighted red in the table below (Table 1). 
 
  



Table 1.  Raw water sample results for 2023  
BOD5 
(mg/L) 

TKN  
(mg/L) 

TP 
(mg/L) 

TSS 
(mg/L) 

January Results 109 38.4 3.40 162 
February Results 165 40 3.87 71 

March Results 56 24.9 2.33 48 
April Results 1270 88.3 17.0 788 
May Results 467 40.4 5.66 376 
June Results 379 60.7 7.28 86 
July Results 121 22.8 2.41 81 

August Results 232 46.7 5.23 83 
September Results 304 78.0 8.21 456 
Design Objective 250 40 7 250 

# Months Above Design 4/12 5/12 3/12 3/12 
 
The effluent is sampled on a weekly basis following the requirements of the ECA. The table (Table 2) 
below summarizes the monthly average results compared against the objectives and limits identified in 
the ECA. 
 
Table 2.  Effluent average sample results 

 
cBOD5 
(mg/L) 

TSS 
(mg/L) 

TP 
(mg/L) 

TAN 
(mg/L) 

E. coli 
(cfu/100mL)* pH 

January 2.2 2.0 0.22 0.12 1.97 6.89 – 8.70 
February 2.0 2.0 0.08 0.13 1.00 6.51 – 7.68 

March 3.0 2.5 0.17 0.10 5.45 7.28 – 7.77 
April 2.0 2.0 0.18 0.10 1.00 7.71 – 7.96 
May 2.0 2.2 0.20 0.10 1.43 7.72 – 7.73 
June 2.3 3.3 0.09 0.10 1.00 6.95 – 7.95 
July 2.0 2.5 0.12 0.10 1.00 7.29 – 7.92 

August 2.0 2.2 0.14 0.10 1.00 7.00 – 8.13 
September 2.0 2.0 0.13 0.10 1.00 6.89 – 8.04 

Annual Average 2.2 2.3 0.15 0.11 1.35 6.51 – 8.70 

ECA Objective 5 5 0.2 1.0**   
3.0 100 6.5-8.5 

ECA Limit 10 10 0.3 1.5**   
4.0 150 6.0-9.5 

*expressed as geometric mean 
**based on May 1 to November 30 and December 1 to April 30  

 
Effluent average cBOD5 so far in 2023 is 2.16mg/L. This is a decrease of 4.8% when compared to the 
2022 annual average. All results so far have met the effluent objectives and limits identified in the ECA.  
Refer to Chart 3 for the average monthly effluent cBOD5 results. 
 
  



Chart 3.  Average Monthly Effluent cBOD5 results for 2023 compared to 2022 

 
 
Effluent average TSS so far in 2023 is 2.29mg/L. This is a decrease of 25.9% when compared to the 2022 
annual average. All results so far have met the effluent limits identified in the ECA. Refer to Chart 4 for 
the average monthly effluent TSS results. 
 
Chart 4.  Average monthly effluent total suspended solids for 2023 compared to 2022 

 
 
Effluent average TP so far in 2023 is 0.15mg/L. This is a 22.7% decrease when compared to the 2022 
annual average. All results so far have met the effluent limits identified in the ECA. Refer to Chart 5 for 
the average monthly effluent total phosphorous results. 

  



Chart 5.  Average monthly effluent total phosphorus results for 2023 compared to 2022 

 
 
Effluent average TAN so far in 2023 is 0.11mg/L. This is a 59.1% decrease when compared to the 2022 
annual average. All results so far have met the effluent objectives and limits identified in the ECA.  Refer 
to Chart 6 for the average monthly TAN results. 
 
Chart 6.  Average monthly effluent total ammonia nitrogen results for 2023 compared to 2022 

 
 
The average effluent geometric mean for E. coli so far in 2023 is 1.35 cfu/100mL. This is a 3.3% decrease 
when compared to the 2022 annual average. All results so far have met the effluent objectives and 
limits identified in the ECA. Refer to Chart 7 for the monthly geometric mean results for E.coli. 
 
  



   
Talbotville Wastewater Treatment Plant, Operations Report Page 8 
 

Chart 7.  Geometric mean effluent E. coli results for 2023 compared to 2022 

 
 

The effluent pH is monitored twice weekly at a minimum at the Talbotville WWTP in accordance with 
the ECA.  The pH is required to be maintained between 6.0-9.5 at all times.  Refer to Chart 8 for the 
monthly minimum, maximum, average pH readings in 2023. 